gasifier system purging. The tube trailer will be designed for a
maXimum withdrawal rate of 15,000 SCFM for 15 minutes, i.e.
225,000 SCF storage capacity.

PRODUCT GAS HANDLING

Gaa Compression

The clean fuel gas from the Stretford plant is compressed to 40 pasig
and cooled to 100OF prior to dehydration and distribution. The
product gas leaves the Stretford absorber at 105°F and 1.5 psig
saturated with water vapor. The gas is compressed in a set of
parallel compressors. The compressors are centrifugal machines with
aftercoolers.

The compressors will be driven by condensing steam turbines using
excess law pressure steam from the gasifier jackets. The steam is
superheated prior to entering the turbines at 25 psig and 322°F
(559F superheat), There is sufficient steam to provide 100 percent
of the compression duty. Because of the high apecific volume of the
steam, two turbines will be needed to handle the steam available. A
third compressor driven by electric motor will provide 50 percent of
the plant output and will be used for startup and standby duty.

The outlet gas from the compressor will be cooled in a shell and
tube heat exchanger to 100OF with cooling water in order to condense
as much water as possible, It is intended to minimize the lcad on
the dehydration unit. The condensate from the compressor
aftercoolers will be used as make-up to the plant main cooling
tower.

Gas Dehydration

In the gza dehydration wnit (Unit 64), excess water from the

desulfurized and compressed gas (40 psig) is removed to meet the




selected medium=Btu pipeline gas specifications of water content not
to exceed 53.3 1b Hy0/MM SCF. Most natural gas pipelines
specifications require a water content specification not to exceed
7.0 1b HyO0/MM SCF becauge of long distances and pipeline pressurea
up to 1000 psig. However, the PGW application requires only short
distance transmission and a relatively low pressure of 35 psig.
Therefore, very low water content specification i3 not necessary and
economic congiderations led to the selection of 53,3 1b Hz0/MM SCF
(or 200F dew point) limit. The wet compressed gas at 40 psig and
dew point of 100°F has a water content of 851.1 1b/MM scF.
Dehydration unit will remove the excess water (797.8 1b/MM SCF) to
prevent gas freeze-ups and gas transmission problems such as pipe
line corrosion. In most newer plants triethylene glycol (TEG)
system has been utilized, as in the present design.

A process flow diagram of a typical gas dehydration plant is shown
in Figure 1~9. The wet inlet gas enters the bottom of the absorber
and flows upward through trays countercurrent to the concentrated
(99.7 percent) glycol flowing downward through the column.

97.8 percent of the water in the gas ia absorbed by glycol flowing
at a rate of 1.55 gallons/ 1b H0 removed. The dry gas with a water
content of 53.3 1bs/MM SCF leaves the top of the absorber through
mist eliminator which aids in removing any entrained glycol
droplets. It then flows through a glycol cooler and is heated from

100 to 160°F by the incoming regenerated hot glycol which is cooled
from 250 to 110°F.

The dilute glycol (93.6 percent) leaveg the bottom of the absoxber
and enters a heat exchanger coil (in the glycol still) where it is
preheated before being flashed in the flash tank. The diluted
glycol stream then passes through a glyeol filter which removes any
foreign solid particles. The clean glycol is further heated in the
accumulator/heat exchanger to about 2609%F and enters the glycol

still (stripper) for tegemeration, which is mounted on the top of a
reboiler operating at 400°%,




 AZIp Pt T

[ TIPS -3 LE-C-2
GAS COMPRESSOR GAS COMPEESSOR
{STEAM TUKBING DEIVEN) (MOTOR DRIVEM)

Lt InBal

AFTEZCODLER

A
COMPXESSOR —sv
PROBLLT
GAS FROM
STRETFORD
fUNIT a2) T

COOLING WATER N =g

ABTERCDOLER

COOLING WATER QUT

=SE-IAER fod-TK -\
ARATO GLYCOL GAS
CDEIQCTE
PRODUCT
GAS (WET)
. A3VhN,
ﬁ;
i
E 'SE‘IMB: GLYLOL
JSEPACATOR CONTAL
:
<ONDENSATE

—_—_—
| FLaswaas

40 FSIG

r--

¢

;7O NITTETY
! BURNER

| I—

&

- o N

w-l'-o‘a_.li DO B



[T
GLYEQL COQLER

L4-TR-3

b 131X

Ld TR B e
LY COL FLASH TAMK GOL ACCUMBATOR!  Givioy o 5oL sy R eE
EXCRAMGER
PRODUCT
PRODUCT GAS TO INFLANT USE [GAS FOR
=220 _IRE PLAMT FOEL
IGAS COM-
SUMPTION
LUNITS 20,
—_—
'p opuLT
PECDUCT GAS (CRY) T MISTRIBUTION 35 psia | c.isn%

R S
ey GLYCOL GAS D R — ] ! —
CONTAETOR GLyeoL s :
-_‘ :
15.' : o o ATMOS
: A { "hemame )
@& P IBiB
- GLYCOL CIRCULATION " WATER
H SLYCOL _CIRCULATION QEveC AcCymuwmors  (WEE . p
! L EXCHANGEEL v v
E
i I
J
40 PSIG \ DILUTE cuycoL 2 P
- e4-1K2 FIG
e5:1K-2 RE 1=
FLASH GAS LYCOL ST [~ 2 v e
1'..'- = -
s TOuDENSATE
b5l -iﬁ:ﬁ'c’
GLYCOL 2EBOILER | % e e
NITROGEN zEVISIONS
od-IK.
c CORSTRUCTION
GAYCOL FLASH TANK ': PRELIINARY HOT £OR CONSYRUCTION
' BOONG PURPISES
i
—_ﬁ% DatE RELEASED FOR ENGR.
I

f

¥:F-inn B
GLYEOL FILTER

ONSTRIBUTIod
» !

PHILADELPIA GAS WORRS
COAL GASIFICATION PLANT
PHILADELPHIA, FA

PROCESS FLOW DiAGRAM

ELS CUABRESSION § DEMYDRATIONIUNATS &2 4 6u)

T ee. e

LLIIIIIIILIIHIHIIHIHIIJII |

<
|

)
H CILBERT ASSOCIATES, INC.
c =-=""6 DT Ul CWLIUTANTE I::n-,n
b« e
o W [ -~ -
EEr 1 : E
s H = C 1)
= S 0 mee—— [
< L3 M ey e = ik
g == mi_|08/8276 |C-671-010 | A
H "Bucars-am DRANING WLURRER 1

e e s



1.10

The dilute glycol passing downward through the stripper is contacted
by hot rising water vapors passing upward through the column., The
vater vapor released in the reboiler and stripped from the glycol in
the stripper is discharged to the atmosphere.

In the reboiler, giycol is concentrated to 99.7 percent by adding
1 £t3/gallon of stripping gas (nitrogen) through a sparger. The
mitrogen aids in removing any water vapor pockets which might

otherwise remain in the glycol solution. The concentrated glycol
from the reboiler flows to the glycol accumulator/heat exchanger,
passes through the glycol cooler, and returns to the absorber to
complete the eycle. A glycol makeup of 7 gal/day is required.

WASTEWATER TREATMERT

Plant industrial wastewaters are collected and treated before
discharge to the Delaware River so that the effluent meets
applicable discharge regulations of the U.S. Eavirommental
Protection Agency, Pennsylvania Department of Environmental
Resources, Delaware River Basin Commission and City of Philadelphia.
The process flow diagram shown in Figure 1-10 schematically
represents the wastewater treatment system (Unit 74). Plant
industrial waste sources are as follows:

1. Travelling water screen backwash
2. In-plant floor drains

3. Gravity filter backwash

4. Carbon filter backwash

3. Demineralizer regeneration wastes
6. Coal and ash pile runoff

7. River water clarifier sludge

8. Cooling towers blowdown

Iravelling water screens are backwashed to an adjacent dewatering
chamber where solids are separated and the water allowed to drain

1-46




: “ N Pt
-5 CY @- e Zypmes

P ——

i TADM u’& SAMTIY THIIA BACUWASR
B WATAA 33Tl

r D 19 PLANTY SLOKH U s

' .
I Py FRRRETRY

- e CPADOM FILTEN BACRWAN
FLLUMATER
i | WASTLS
e 50% CATIC
L)
= tl____—-
jtr gk
IJ—I‘. . .._______; :
—&r-
R
.
BMOKE in Crccas o 2O
Ta—




T =

Bl 5

L R )

hij

concENTANED|
FROM UNITEd
STCA, COND, RUURG .2'-‘3
&Fm STEM

r—_
s.
§
57
3]

7o
Had i u

I

FIGURE 1-10

SRl

WATER lgrl\l

R

| A Y 30 | _—-. -

:ll :;-‘H'; :& BTN DOWH —
5] ,. L RN CTIETEN

B oo, =
— :  commmeTon

LRI B WA
TML GASIFIEATIOn PLaxT
LTI, "L

reing

s u':nnu Il‘.
YR W TP shehi

i

z‘ﬂf

——
g 4 o

RS )
o - in el —

o § : 088276 IBE 671011 |A
2
. ' %

sevrhdat
d
T

* LLIHIIIIII1ll!ll||l|¥|||i|ili

i R e g A S r———— e




IV Erfae

] R r e -

back to the intake structure. Solids are collected in a dumpster
for haulaway.

Wastes from the in-plant floor sumps, gravity filter backwash and
carbon filter backwash are directed to an equalization and holding
tank. Deaineralizer regeneration wastewater is collected in a
separate tank, where the acid and alkaline wagtes are allowed to
self-equalize before being "rough" neutralized and conveyed to the
equalization and holding tank. Coal and ash pile runoff are
collected and pumped at a controlled rate to the equalization and
holding tank. An in~line mixer and PH monitor are provided in the
pump discharge line. A PH controller adjusts the feed of lime
slurry to neutralize the runoff ro a ninimum pH of 6.0, before it
enters the equalization and holding tank. Rainfall in excess of the
once~in-ten~year, 24~hour storm overflows directly to the outfall.

Wastewaters collected in the equalization and holding tank are mixed
and pumped at a flow-controlled rate to the neutralization tank. A
PH control system feeds either 1ime slurry or sulfuric acid
solution, as required, to adjust the pH within 6.0-9.0 range,
Neutralization tank overflow enters the oxidation/flocculation tank
where polymer is added to the wastewater to aid in floc formation
and air supplied to oxidize any iron, Overflow from the
oxidation/flocculation tank enters a Lamella type gravity gettler
where suspended solids are separated from the wastewater. Settler
overflow enters the gravity polishing filters and ig then directed

te the effluent flow and sampling chamber, prior to discharge to the
Delaware River.

The settler sludge is periodically blown down to the sludge
thickener where it combines with the river water clarifier sludge.
Thickened gludge ia pumped to the dewatering filter. The sludge

cake is disposed of with the gasifier slag/ash in an approved
landfilt.

1-47

e oo

A b bty ey s 5

koo oo ot ot

.




Cooling tower blowdown is generally acceptable for discharge without
treatment due to the high degree of treatment provided for tower

makeup water. In the final design phase, cooling tower blowdown may
be used for gasifier quench or coal dust suppresgion, thereby
eliminating the need for a direct blowdown discharge.

DTILITY SUPPORT SYSTEMS

The proper and efficient operation of the GKT gasification plant
requires the following utility and offsite support systems in
addition to the process units deseribed in Sections 1.4 through 1.9.

Utilities

Plant & Potable Water System (Unit 84)
Cooling Water System (Unit 81)

Steam, Condensate, & Boiler Feedwater System (Unit 82)
Firewater System (Unit 83)

Plant & Instrument Air (Unit 85)

Sewer & Banitary Drain {Unit 86)
Auxillary Steam Gereration (Unit 87)

 © 0 0 o 9 o

Offaites

0 Main Process Flare & Relief (Unit 91)
o Fly Ash Removal and Storage (Unit 92)

© Slag Removal and Storage (Unit 94)

This section will describe the utility and offsite support systems
esgential to the operation of the plant.

R L P et

1.11.1 Plant and Potable Water System

The block flow diagram shown in Figure 1-11 schematically represents
the distribution of the average daily water use for the plant.




CITY OF POTABLE
PHLAUELPHIA SAMTARYY

WATER MRS, USES
1,000 GPD 11508 6P0

e shnt w0t antn i e T S S s P st e

P R —"

DELAVIARE
RV l% INDUSYRIAL

WATER
1396,000 GPP 1296,000GPD

COOLING
TOWERD

il

183,500GP0

14400 G#D

WOISTURE, 1%
EACTANYS 4 Gﬁln?g:\N‘WG\ON

SCR
By FACTION BRYING PROCESS
205,300GPD

W V-B‘&“—L—l—l—l,_l_.l_L_l_#
[} E




T L

5 4 3
¥ ’ 1
ary aOF
PHILADELPHIA
TART o
SeSTEM
1,000GPD
l BLOW DO
L ARARE 1O —
RIVER
F3%,500 GRO
COOLING p EVAPORMTION {
1,104, 500 GFD 247,600 GPO
DO GPD ‘_
ENAPORAT
S .
Mo TUnEg st e
CONSUMED *
1057, 3006 0
FIGURE 7-11
NEENRE.
RAVINENG
COSTIUCTION
PRELIEANRY WIT FOR CONGTIRICTION e
__SECORGPURRGSES
RIVER Wiy [ RELEASED FOR DOR.
o e vANED
o TREATED EFFL L) MHILACILMMLA RAS BERSS
e Toga Rk RNSaero coll GISIFICATION et
g ZAS00 GPY MILGELIS,
- - ' FRCESS FLEW DIAGUN
. 3 SIITE w10 OF AVEWASE BA1LY VATER Y22
< GILBERT AJIOGIATSS, INC.
= l-:“__o IaatSEl D CUSR WS SRR, P

AmEmE ﬁﬁm—ﬂ‘—‘-ﬁﬂ— —
— SZliEl [Socoaleere om0 {2
afo |8 Sisrea veers I

, L T O O O T T L L

—
bk RPNy
IS e




Potable water is required for drinking water supply and ganitary
sexrvices including showers. City of Philadelphia - Water Department
supply is the exclusive source of potable water. All plant water
requirements are supplied from the on-site, Delaware River water
treatment system.

The process flow diagram shown in Figure 1-12 schematically
represents the plant makeup water treatment syatem (Unit 84). 4ll
flow rates shown are based on normal two gasifier oprracion at 100Z
design capacity. Plant water is drawn frem the Delaware River. An
intake atructure is provided with a bar screen to remove sticks,
leavea and other large debris from the water. This debris is
collected in a dumpster and removed as trash. Travelling watar
screens are provided to remove smaller particles down to
approximately 3/8 inch size, and are provided with an automatic
screen backwash system. Backwashed debris is directed tc a
dewatering chamber - the water being drained back to ‘he intake
structure. River water pumps convey water to the reactor/clarifierx.

Three 50 percent design capacity pumps are provided, two operating
and one epare.

Chlorine solution is injected into the common river water pump
discharge header. River water enters the centar well of the
reactor/clarifier where it is mixed with recirculated sludge and
coagulant. Water proceeds through a flocculation zone where a
flocculant (or coagulant aid) is sdded. The water risee up through
the sludge blanket for clarification. The clarifier overflow feeds
the gravity filters for removal of any fine material. The filters
are provided with an integral backwash Bystem. A filtered water
storage tank is provided to hold approximately 30 minutes supply at

design flow. Threes 50 percent design capacity filtered water punps
supply the process plant.

Filtered water directly from the filters {s fed by gravity to the
Process cooling water system. All other pLant services are supplied




A 3.5 )

Wi AR s e esy iaesgee

ot g -

P mma s rann o

10 | 9 | 8 | 7 |
ALUDGE_BUMPRE
Y OF .
J— PHILATELPHIA
ATER
EMERGENCY
195 OGP BACH WADH WATER —
A
—etm
—|-
¢ Seeen
§ivh LR
= Sy s S
INTAME 5 CHLORINATO e,
-— araucTore -
/:\ -
—— H 10 GPM
BELA ™
D RIVER
E
FROM
Sriites
E
S
-1 OEWATERING
CHAWBER
DLERIS
[
A
T
Vi
DEERIS
DUMPSTER,
A “@“ B
G RSt
S
H
LXR ) n -r—ﬂ
‘I\'“—I—L-]—b—l—l—l—-lﬁr_ﬁ__ﬁ.
-’; b " v ) I e




i

TedeAw

FILTER
BACRWASH

¥

GRS Y BICTERS
o aPu

Pes
W R

TEO M

A4 GPW

FILTER
RED

Tt

£
RTLR_PUmMeS

20D
GPM

)

23 2PM

SOOLIN
STEW
KL

NOTE
1. ALL FLOWS BASED OM NORWAL
THWD OABIFIER OPEAATION ATt 100%
CAPALITY.

D
ttf—
0 UNIT
b aa oow | Seetulsis
¥ NTERMITTONT Sy
™
4 E
=
19
7
4 TO WY B2
it 2AcPM FIGURE 1-12 —
TEANERA =G
5 MAKEIS WATER]
a
N z
I GPM F
qny oL anEous ToSTEATER REYISI0NS
AT N-PLANT TSTRY TREATW = ™
j PRELINTHARY NOT ¥ CR CORSTRUCTION —
BIDDING HURPESES
TR A e A A ] DATE RELEAYED FOR, ENCR,
EOMBRLTION: IR R PHILAELPHIA GAG WOmKS G
CONDENSATE WATER COAL GASIFICAVIOR PLANT
PHELATELPHEA, PR
PROCEES FLOW DIACRAM ___
PLANT NAXE-NP WATER TREATMEWT {UHIT )
- 6 QILBERT ASSOCIATES, INC.
] DRI WO SOHULIATE  RLADSD, B
-1 BTN £ MV LINS MTEAPARRE
g I" i N H
E 1 1 ] |
-
gt @ = ]
E —T [Ty
. g 08' 276 IEE-- eri=013] A
T ] “Suarrn-acs GRAYIHO Ml
4 EANEENNE RN A RN NN AN |
. = ) . Y g Vo 2 = R




by the filtered water pumps. Filtered water is provided to the air
separation plant cooling water system, to the GKT gasifier quench
system, to the GKT wash water aystem, to the boiler feedwater wakeup
demineralizer system, to the Stretford plant, to the river water
chlorine ejector and to the various in-plant users such as the water
and wastewater treatment makeup chemical tanks.

Looling Water System — Process Plant

The process flow diagram shown in Figure 1-15 represents the cooling
water system (Unit 81) for the process plant. A circulating water

system is provided to supply cooling water users in Unit 30-GKT coal
gasification plant, Unit 72-GRY wash water system, Unit 42-Stretford
plant, Unit 44-Nittetu plant, Unit 62-product gas compresgion, plant

air compressor and other smaller use service areas.

A three-cell mechanical drafr cooling tower with integral cold-well
and hot-well is provided to normally dissipate approximately